Factory Parts Catalog

Product No. PLGC36S9ECA
37757466850S1
Series 36" gas
Color stainless
Market North America
Wiring Diagram 318047112
Owner's Guide 318200672
Installation Instructions | 318201462

] Electrolux

Electrolux Major Appliances
North & Latin America

P.O. BOX 212378
AUGUSTA, GA 30917

Publication No.
5995451316
05/10/14
(EN/SERVICE/ECL)
377

GAS COOK-TOP
RANGE

Model No.
PLGC36S9E

Copyright © 2005 Electrolux Home Products, Inc.
All rights reserved.




PLGC36S9ECA

Publication No: 5995451316

COOK TOP

MPLGC36S9ECA

10/05



PLGC36S9ECA

COOK TOP

Publication No: 5995451316

POS. NO
16
20
20A
21
21A
21B
21C
22
22A
22B
22C
31
31A
31B
31C
43
39
46
88
88A
132
136
137

*

*

# Functional Parts
* Non-lllustrated Parts

PART NO.
318279412
318221665
318221740
316264903
316241904
316241804
316241704
316219905
316206604
316213505
316213605
316242000
316242003
316242002
316242001
318099104
318144006
318279000
318280101
318280102
3201437
318264300
5303285443

318163602
5303307980

DESCRIPTION

Maintop, stainless

Grate, black, (2)

Grate, black, center

Skirt, 14K burner, black

Skirt, 5K burner, black

Skirt, 9.5K burner, black

Skirt, 12K burner, black

Cap, 14K burner, black

Cap, 5K burner, black

Cap, 9.5K burner, black

Cap, 12K burner, black

Seal, 14K burner

Seal, 5K burner

Seal, 9.5K burner

Seal, 12K burner

Knob, valve, black, (4)

Cord, service

Box, burner

Gasket, cooktop, 21.48", sides, (2)
Gasket, cooktop, 35.78", front/back, (2)
Strain relief

Support, box, (2)

Screw, lock bracket, 10-24 x 2.00

Cleaner, stainless steel
Screw, 8-32 x 0.437, (4)

10/05



PLGC36S9ECA

Publication No: 5995451316

BURNER

BPLGC36S9ECA

10/05



PLGC36S9ECA Publication No: 5995451316
BURNER
POS. NO PARTNO.  DESCRIPTION
1# 318177206  Manifold Pipe
* 08011955  Screw, 10-24 x 0.375, square drive
2 # 318087315  Valve, burner, 14K
2A# 318087313  Valve, burner, 5K
2B# 318087314  Valve, burner, 9.5K, (2)
3# 318232612  Wiring Harness, wiigntr switch
8 318079001 Module, spark
* 5303311532  Screw, 6-32 x 1/4", back
10# 316223400  Burner, sealed, 14K
10A# 316206400  Burner, sealed, 5K
10B# 316212400  Burner, sealed, 9.5K
10C# 316212300  Burner, sealed, 12K
11# 318221344 Ignitor/orifice assy., top burner, right front, 14K, w/holder, tube
11A# 318221343 Ignitor/orifice assy., top burner, right rear, 5K, w/holder, tube
11B# 318221342 Ignitor/orifice assy., top burner, center, 9.5K, w/holder, tube
11C# 318221339 Ignitor/orifice assy., top burner, left rear, 9.5K, w/holder, tube
11D# 318221341 Ignitor/orifice assy., top burner, left front, 12K, w/holder, tube
13 318054509  Connector, manifold tube
14# 5308007974  Regulator, pressure
24 318054000  Elbow, fitting
35 318146301  Bushing
37 316240600  Screw, assy mtg, ignitor/orifice
44 316237900  Orifice, top burner, 14K
44A 316237903  Orifice, top burner, 5K
44B 316237902  Orifice, top burner, 9.5K
44C 316237901  Orifice, top burner, 12K
72 316134300  Screw, 10-24, valve mounting
77 318192600  Bracket, burner mtg, (5)
T7* 5304403558  Screw, 10-16 x 0.250
78 318280500  Support, manifold pipe
* # 318127426  LP Conversion Kit
* 318199743  Wiring Harness, ignitor
# Functional Parts 5 10/05

* Non-lllustrated Parts



PLGC36S9ECA

5995451316

Publication No

WIRING DIAGRAM

N 3TALS o 1
HN3N03 3000 | 4170a0,| 3. *dW3L|va103n|3ENY Ty
<.>mm N——Nqowﬁm / {07100 30 S091000 / 3000 "07100 [37741S 1N ) IHIM
39N0d / 0rod 7/ a3d| o legg | 2.051 g1 1
ONYTd / OONYTIE / 3LIHA| M 1L0g| 0.00c | 81 c
'SINTTWAINOT S3dAL 30 13 3991 7W0 30
70£g g1
S303(d S30 Z3S17111N 'S0V IdW3d 3413 INIATOd S3ISS0O S3d NO ST114 S3d 1S:301AH3S YION 7 CH9aN 7 »ov 8 8 0.00¢ a
*310N lege | 0.0G1 0¢ 7
SaNHod 3a o&ﬁF OWSIW 113 A 5001034 30 A 39GWYTY 30 OdiL OWSIW 13 01 1Y ININI Y .0 “NO| Lyavd3d
dYZ 111N 30 O19YS303aN ST 'SINH0E SO1 dvZy 1dW33d 30 O19YS30IN ¥3S 3N0 0Syd N3 ) Y1 H3INL03443.0 INVAY INYEN0D 371 H§3dN0D
1Y1ON Yz43n4 30 ININISS T LH3INY
‘g3sn 39 1SNW STYNIWGIL I18vdvdWoD aNY 39v9D J1HO0dSNYH L wdvd LINN ONIOTAY3S IHO0H3E 43IM0d LOINNODS 1a
500 §3Mod "0011S3W0a0HL03 13 190 OLNITWINIINYA 13

ONY 3dAL 3FHIM F1EYEYdWNOD " AGYSSIOIN SIN0DFE STUNITWETL 40 INIWFOWId3d 41 :301A43S

*310N
)

dNINNTIY NOTLOINNOD 2071
OdIAON3ONT 3d 07NdOW 3a 0davno

> =
-

0dv08 INAOW d3LINDI

o,

N

==
dN3NEg-30vNNTIY .4 319N08

?\m H01d3dNS OO1ON3ONT 30 J40avW3N0o
d3LINDT d3NdnNd dOL

|
)
——0 O——

mmm

= & =

g

O/LO

\\ \ o \\
. dea gy 9 ‘AY 9 ‘AY°Q Rl
WY "E3IN] TWNTIY 3N TWNTTY TH3INT WY H3INT TWNTTIY 3N

OHO3430 00Y31N0Z1  00431N0Z1 3IN3d4  OHO3H3d 3ILNIHA 0d35YH L
0d3S¥dL "ON3 "IN 043SwdL "ON3 "IN 30 "ON3TINI 30 "ON3'INI OdIN3D "ONI INI
MSNO 1 “MS NI "MSNOI "MS 'NOI "MSNOI

dv3d LHOTd ErESEER] INOYS 1437 INOYS LHOTY Hy3d 3HINTD

‘NOI Lvdyd3d 31N0L S3ddy 11 3dvddy .1 30 INIW3INNOT LONO4
NOE 37 d3141d3A "3SN3YIONYA NOI Lvd3d0 3NN J3SNYD LN3d INIWIHONYEE
30 dN3dd3 3NN T 10-XN30 30 INIWIHONYEE3A 371 INYAY 114 3N0YHD 9313N0113

TINWISS | La3AY
11

"OINIIWINIINYIA 130 S3NdS3A 01034400

Y153 OINIIWGNOIONNS 113 1S 3IN0OIH3A '0S0d01713d A
OLO34400N T OINITWYNOTONNS NN dvSNYD 303Nd 3 vdaWy Y
30 H0dH3 "SFT0HLINOD SO 30 OLNITWINILNGA 13 HvZ17v3d
dvd dv103NOOS3A 30 SIINY S3dEWY Y SO S0a0L 313N0113

‘0SIAY

'ONIOTAE3S d31dY NOI Lvd3d0 d3d0dd Ad1d3A
‘NOILvd3d0 SNOYIONYA ONY d3d0ddW ] 3SNYD NYD J0dH3 ONTdIM
'STIOHINOD ONIOTAG3S N3HM NOTLO3INNCOSIA OL d0ldd S3dIM T 138y

‘NOILNYD

dN3LOINNOD
ENRLEAE]
HOLOINNOD

9431 ¥ ¥ 3SIW
Yad31 L v Y1S3nd

LINN ONID

dvZ17W3d 30 S3UINY VI1943INT v 31L03N00S3d

OSIAY

IAd3S 30438 °3M0d LOINNODS 10

ONTNAYM

ANNOHED

HNINNTIY NOI LOINNOD 20718
OO01ANIONT 30 OTINAOA 3d 04av¥Nd
0dv0g 3NAOAN J3LINOI

-4

gy ‘O

WATTY "E3INT
ReSESSIR

OdIN3D "ONJ INI
NS 'NO|

dv3d 39IN3O

AY 0
NAgEElR=ETN]
OHOZ343a_JINJdd
30 "ONJTINI
™S

1INOdd 1HOTY

vd

AY O
WY TH3ANT
00431N0OZ1 3IN3dd

WOV "H3INI
0a431Noz1
0d3SYdl "ON3 " INT
“MSNOI

dv3d 1437

oy J

AT H3INT Aa

OHO343d

0d3SYdL "ONI "IN
“MSNOI

dv3d 1HO1d !

o[yl

=

H3LIN

dN3TNE8-30vWNTIY .0 319108
d01493dNS 0A1AN3ON3 30 40avW3N0

d3aNdng

doL

£-M

HN3INEE-30WN Y . 319N08
d01d3dNS Od1ANIONT 30 H0avW3N0
H3LINDT d3Ndng oL

£-M

JN3TNE8-30vWNNTIY . 319108
d01d93dNS OO 1AN3ON3 30 40avW3N0o

Wy S3LINDI

daNgnd d0L

JN31NEg-30vINNTIY .d 319108
d01d3dNS OAIAN3IONT 30 H0AvW3N0

d3LINDT

i

d3INdnNd JOL

£-M

dN3NE8-399WNT1Y .0 319N08
d01d3dNS 0 TANIONT 30 J00vW3N0
D1

H3LIN

d3aNdNg JoL

10/05



